Newtonbrook Block./Concrete Masonry Card Brickt Testing
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BRM-00056208-Z0 Trow

Brick Testing
(CSA A82.2)
Project Name: P.O. 722275 Project No.: BRM-00056208-Z0
Manufacture: Newtonbrook Block
Date of Manufacture: October, 2010 Date Tested: December 21, 2010
COMPRESSIVE STRENGTH ABSORPTION DENSITY (SSD)
(MPa)
Sample No. Compressive Strength % (kg/m’)
(MPa)
1 43.0 5.6 2280
2 43.8 5.8 2273
3 43.2 6.0 2266
4 420 5.7 2272
5 43.1 4.7 2265
Average: 43.0 5.6 2271
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A December 22, 2010
Testing Laboratory Representfitive Signature Date

Ammanuel Yousif, C.E.T.
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